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MECHANICAL
DOCKLEVELE

SERIES “CM”

R

Installation and Owner’s Manual

This manual applies to CM series docklevelers manufactured beginning

- October 2000 with serial numbers 67264 and higher.

31-60007 RO 10/0C

WARNING

Do not install, operate or service this prod-
uct uniess you have read and understand

the Safety Practices, Warnings, and Instal-
lation and operating Instructions contained
in this manual. Failure to do so may resuit
in property damage, bodily injury or death.



PARTS LIST - DECK, LIP, BELOW DOCK CONTROL ASSEMBLY

<~

ITEM GTY MODEL DESCRIPTION P/N ITEM QTY MODEL DESCRIPTION PN
1 1 RAMP, 30K CAPACITY 2 1 LIP, 6 FT WIDE, 30K CAPACITY
CME35 6'x5' 31-11201 16" x 727 w. 31-13101
CMB36 6'x6' 31-11203 18" x 72" w. 31-13102
CMB38 6'x8 31-11206~ 1 LIP,.6- 1/2' FT WIDE, 30K CAPACITY
CM6.536 6-1/2'x &’ 31-11216
CM6.538 6-1/2'x 8’ 31-11211 16" x 78" w. 31-13104
CM736 7' x6& 31-11212 18" x 78" w. 31-13105
CM738 7'x¥® 31-11213 1 LIP, 7 FT WIDE, 30K CAPACITY
CM M6260-30K 31-11217
CM M6280-30K 31-11218 16" x 83" w. 31-13107
1 RAMP, 40K CAPACITY 18" x 83" w. 31-13108

1 LIP, 8 FT WIDE, 40K CAPACITY

CMB45  6'x5 31-11221

CMB46 6'x6' 31-11223 16" x 727 w. 3113121
CM648 6'x8 31-11225 18" x 727 w. - 31-13122
CMB.546 6-1/2'x & 31-11236 1 LIP, 6- 1/2' FT WIDE, 40K CAPACITY
CMB.548 6-1/2' x 8’ 31-11231

CM746 7' x6' 31-11232 1687 x 78™ w. 31-13124
CM748 7'x8 31-11233 18" x 78° w. 31-13125
CM M6260 — 40K 31-11237

CM M6280 — 40K 31-11238
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Y PARTS LIST - DECK, LIP, BELOW DOCK CONTROL ASSEMBLY
M

ITEM QTY MODEL DESCRIPTION P/N

2 1 LIP, 7 FT WIDE, 40K CAPACITY

16" x 83" w. 31-13127

18" x 83" w. 31-13128
3 1 LIP ROD, 30K CAPACITY

&' w. Dockleveler 31-23101

6-1/2" w. Dockleveler 31-23102

7" w. Dockleveler 31-23103

LIP ROD, 40K CAPACITY

&' w. Docklevelar 31-23106

6-1/2' w. Dockleveler 31-23107

7w, Dockleveler 31-23108
4 1 all Lockwasher, 5/8" 046-037
5 1 all Below Dock Control Ass'y 32-11105
6 2 alt Dock Lifting Plate 32-21108
7 2 all Bolt, Hex 5/8"NC x 17 040-268
8 1 all Bolt, Hex 5/8" NC x 3" 040-274
9 1 all Pin, Clevis 1/2"x2 1/2" 055-037
10 1 all Pin, Cofter 1/8" x1” 056-002
11 4  all Rubber Protector 052-050
12 2 all Label, "WARNING ...” 069-045
13 2 all Flatwasher, %" STD 044-009
14 2 all Label, "Place Faorks Here” 069-050
15 2 all Label, Caution Stripe 069-043
16 1 all Nut, Hex 5/8" NC 042-037
17 1 all PuliChain, Below Dock Control  32-11084
18 2 all Washer, Flat 3/8” STD 044-002
19 1 all Nut, Nylock 3/8" NC 042-021
20 1 all Machine Screw, Hex 10-24x3/4" 040-026
21 1 all Nut, Nylock 10-24 042-001
22 | 1 all Spring, Safety Leg Retum 060-030
23-1 2  all Flatwasher, 3/8" STD 044-002
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PARTS LIST - FRAME ASM/SEMBLY

ITEM QTY MODEL DESCRIPTION P/N ITEM QTY MODEL DESCRIPTION P/N
1 1 FRAME ASSEMBLY, 18" LIP 3 1 Maintenance Strut Assembly

CM 6 x5 21-12201 5' lg. Dockleveler, (41%) 31-12173

CM g x &' 31-12207 6' Ig. Dockleveler, (437) 31-12171

CM 6 x 8 41-12213 8' Ig. Dockleveler, {437} 31-12171

CM 8-1/2' x B8 31-12246 4 1 Pin, Clevis 3/8" x 2 3/8" 055-021

CM B8-1/2'x 8 31-12231 5 1 Washer, Flat 3/8" STD 044-002

CcM 7 xg 31-12234 5] 1 Pin, Cotter 1/8" x V" 056-002

CM 7'xg 31-12237 7 2 Bumpers, laminated, 410-118  11-01001
FRAME ASSEMBLY, 18" LIP 8 1 Bumper shipping plate 32-22008

CM 6'x5 31-12202 9 2 Bolt, Hex 5/8°NC x 1 1/2” 040-271

CM 6'x 6’ 31-12208 11 2 Nut, Hex 5/8” NC 042-036

CM 6" x 8 31-12214 12_ | 1 Installation & Owners manual __31-60001

CM -1/ 2: X S: 31-12247 13 2 Manual Tubs Endcaps 052-040

M 6-1/2'x8 31-12232 14 | 1_Label, manual enclosed 069-040

CM 7 x 6@ 31-12235 15 1 Label, Serial number 069-031

CcM X8 31-12238 16 | 116" Lip, Shipping Plate 31-20011
2 2 REAR HINGE ROD 2 18" Lip, Shipping Flate 31-20012

6’ w. Dockleveler 32-21020 17 16" Lip
6-1/2' w. Dockleveler 32-21072 1 Boit, Hex 1/2" NC x 2° 040-198
7' w. Dockleveler 32-21055 18" Lip
Bolt, Hex 1/2" NC x 1 1/2" 040-197
18 1 Label, Kelley Atlantic L.ogo 069-001
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PARTS LIST - LIP EXTENSION MECHANISM

ITEM QTY MODEL DESCRIPTION PN JTEM|QTY MODEL DESCRIPTION PN

1 1 all  shock absorber 080-017 10 1 aH Pin, Clevis 1/2°x2 1/2”  055-037

2 1 ail  activator piate 31-29805 1A 5 all Pin, Catter 1/8"x1” 056-002

3 1 all  gas spring and clevis 32-19841 12 2 all Nut, Nylock 1/2” 042-033
4 1 all  pushbar 31-19801 13 1 all Spacer 31-29807
5 1 all  lip extension chain 31-29802 14 1 all Pin, Clevis 3/8"x1 5/8"  055-011

& 2 all shackle & clevis pin 047-013 15 3 all  Pin, Clevis 1/2" x 1 1/4" 055-043
7 4 all  Washer, flat 1/2" STD 044-006 16 1 all  Restrctor pad 31-29801
8 1 all Bolt, hex 1/2" x 4” 040-218 17 1 alt Bolt, hex 1/2" x 2" 040-198
9 1 all  Washer, flat 3/8” STD 044-002
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PARTS LIST - HOLDOWN AND RATCHET BAR ASSEMBLIES

DECK BRACKET

ITEM QTY MODEL DESCRIPTION PN ITEM QTY MODEL DESCRIPTION PN
0 1 JALL Complete Holdown 31-10104 13 1 Sleave, Pawl Lifter Spring 31-20114
Assembly 14 1 Sleeve, Handle Release 31-20113
¢/w ratchet bar Spring
1 1 (|ALL Holdown Assembly 31-10103 15 3 Spring, Pawi Lifter 060-022
c/w items 2-17 16 i Spring, Handle Return 060-031
2 1 Holdown Sub-Assembly I-10106 17 1 Decal 069-042
3 1 Reloase Handle 31-20115 18 1 Ratchet Bar 31-20117
4 1 Pawl Lifter 31-20111 19 | 2 Pin, Clevis 055-014
5 1 Pin, Keeper 055-041 20 | 2 Pin, Cotter 056-002
8 1 Pin, Shoulder 055-042 21 1 Pin, Spring 055-026
712 Pawl 31-20118 22 |1 Chain, Release 5’ Ig. 31-10003
8 2 Spring, Pawl 060-023 1 Chain, Aelease 6’ Ig. 31-10007
9 3 Pin, Clevis 055-040 1 Chain, Release 8’ Ig. 31-10002
10 | 2 Pin, Needle Roller (056-033 23 | 2 Puiley 31-20119
11 3 Pin, Cotter 056-009 24 | 2 Pin, Clevis 055-011
12 1 Pin, Cotter 056-002 25 2 Pin, Cotter 056-002
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PARTS LIST - LIFTING ASSEMBLY

ITEM MODEL DESCRIPTION QTY PN ITEM MODEL DESCRIPTION QTY PN
1 Lift Arm Weldment 1 2 Lifting Springs
CM835 31-19905 CM635 4 060-051
CMB45 31-19907 CM645 4 060-051
CMB36 31-19901 CM636 3 060-050
CMBA46 31-19902 CM646 2 060-045
CMB38 31-19903 CMB38 2 060-045
CM648 31-19904 CMB48 2 060-045
CM6.53 31-19902 i 060-050
o) CM6.53 2 060-045
CMB.54 31-19902 8
6 CM6.54 2 060-045
CM6.53 31-19904 8
8 CMB.53 2 060-045
CMB.54 31-19903 8
8 1 060-050
CM736 31-19802 CM6.54 2 060-045
CM746 31-19901 8
CM738 31-19904 1 060-050
CM748 31-19903 CM736 2 060-045
ME260 30K 31-19909 CM748 2 060-045
40K 31-19908 CM738 2 060-045
M6280 30K 31-19903 1 060-050
40K CM748 2 060-045
1 060-050
21 ME260 — 30,40K ) 060-050
MB280 — 30K 2 060-045




,) ITEM

PARTS LIST - LIFTING ASSEMBLY

MODEL DESCRIPTION QTY PN

3 Spring Puill Rod 1
Assembly

CMB35, 31-19924

645

CME36 31-19921

CME46, 6.536, 6.546, 736, 746 31-18925

CMB38 31-19922

CMB48, 6.538, 6.548, 738, 748 31-18923

ME280 31-19922

MG260 31-19926
4 all Cam Holler c/w bearings 1 31-19931
5 all Pin, Clevis 3/4” x 4 1/2" 1 055-027
6 all Pin, Clevis 1" x 6" 1 055-050
7 afl Pin, Cotter 316" x 1 1/2° 1 056-016
8 all Washer, Flal 7/8" SAE 1 044-020
9 all Nut, Hex 7/8" NC 1 042-044
10 all Pin, Cotter 1/8” x 1 3/8” 1 056-003
11 all Washer, Roller Spacer 2 200-133
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